



TEST REPORT

Sample ID: A2604020003-0003N

Environmental Condition
Temperature: 10 – 35 °C

MECHANICAL TEST

S. No.	Test Parameter	Observed Value	Test Method
1.	Proof Load	The nut resists the proof load of 7 kN without any visible signs of thread damage, stripping, or fracture.	IS 1367 (Part -6) 2018
2.	Pull- out Load, kN (Size- 8x118 mm)	14 (No slip observed) satisfactory	BS 1881: P-207: 1992 (Guidelines)

Remark- Pull-out Load test carried out on concrete grade M30.



ORIGINAL SAMPLE

*** END OF TEST REPORT ***



REVIEWED BY
(Sandeep Choudhary)



AUTHORISED SIGNATORY
(SUDHANSHU SINGHAL)

AJEO Testing Labs Private Limited (CIN NO.: U71200DL2023PTC421289)

13A/08 SITE -II LONI ROAD INDUSTRIAL AREA MOHAN NAGAR GHAZIABAD UTTAR PRADESH 201007

Phone: 8010296901 || Web: www.ajeo.co.in || Email: ak@ajeo.co.in

Govt Approved, ISO 9001:2015, ISO 14001:2015 & ISO 45001:2018 Certified Laboratory